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Applicant: Netradyne Inc
Applicant add.: 9171 Towne Centre Drive Suite 110 San Diego, CA 92122
Manufacturer: Netradyne Inc
Manufacturer add.: 9171 Towne Centre Drive Suite 110 San Diego, CA 92122

Product Information:

Product Name: Driveri

Model No.: D-450
Derivative model No.: D-450A, D-455
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Brand Name:

Applied Standard:
FCC PART 15 Subpart C:2013 section 15.247

Laboratory Details:

AA Electro Magnetic Test Laboratory Private Limited
PlotNo174, Udyog Vihar-Phase4, Sector18, Gurgaon, Haryana, India

Date of Receipt: Aug 09, 2023 Date of Test: Aug 10, 2023 ~ Oct. 04, 2023

Date of Issue: Nov. 09, 2023 Test Result: In Compliance/Pass
Declaration of Conformity:  Declaration of conformity of the results is based as per the standard limits

This device has been tested and found to comply with the stated standard(s), which is(are) required by the council directive of 2014/53/EU and indicated in
the test report and are applicable only to the tested sample identified in the report. Note: This report shall not be reproduced except in full, without the written
approval of AA Electro Magnetic Test Laboratory Private Limited, this document may be altered or revised by AA Electro Magnetic Test Laboratory Private

Limited, personal only, and shall be noted in the revision of the document. This test report must not be used by the client to claim product endorsement.

Prepared By: (+ signature) Ankur Kumar M’r

Reviewed & Approved by: (+ signature)

Dr. Lenin Raja (Authorized Representative) (/ lenin83/) M
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2 Test Summary

2.1 Compliance with FCC Part 15 subpart C

Test Test Requirement Standard Paragraph Result
Antenna Requirement FCC Part 15 C Section 15.247© PASS
Conduction Emissions FCC Part 15 C Section 15.207(a) PASS
Radiated Emissions FCC Part 15 C Section 15.247(d) PASS
Bandwidth Test FCC Part 15 C Section 15.247(a) PASS
Carrier Frequencies Separated FCCPart15C Section 15.247(a)(1) PASS
Hopping Channel Number FCCPart15C Section 15.247(a)(1) (iii) PASS
Dwell Time FCC Part15C Section 15.247(a)(1) (iii) PASS
Maximum Peak Output Power FCCPart15C Section 15.247(b) PASS
Band edge FCC Part 15 C Section 15.247(d) PASS
Conducted Spurious Emissions FCCPart15C Section 15.247(d) PASS
Note: N/A is an abbreviation for Not Applicable.
Model description: N/A
(D) Reference to the FCC Public Notice DA 00-705
(2) Reference to ANSI C63.4:2013.
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2.2 Test Location

All tests were performed at:
AA Electro Magnetic Test Laboratory Private Limited
Plot No 174, Udyog Vihar - Phase 4, Sector 18, Gurgaon, Haryana, India

Tel.: +91-0124-4235350

2.3 Measurement Uncertainty

All measurements involve certain levels of uncertainties, The following measurements uncertainty
Levels have estimated based on ANSI C63.4:2009, the maximum value of the uncertainty as below

No. Item Uncertainty
Conducted Emission Test 2.83dB
Radiated Emission Test 3.78dB
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3 Test Facility

ILAC / NABL Accreditation No.: TC-8597
Three 3m Semi-Anechoic Chamber, 1 full-Anechoic chamber and 2 Shielding Rooms of AA Electro Magnetic Test
Laboratory Private Limited have been registered by National Accreditation Board for Testing and Calibration

Laboratories (NABL).
ILAC —-A2L A Accreditation No.: 5593.01
Three 3m Semi-Anechoic Chamber, 1 full-Anechoic chamber and 2 Shielding Rooms of AA Electro Magnetic Test

Laboratory Private Limited have been registered American Association of Laboratory Accreditation ( A2LA.)

FCC- Recognition No.: 137777
Three 3m Semi-Anechoic Chamber, 1 full-Anechoic chamber and 2 Shielding Rooms of AA Electro Magnetic Test

Laboratory Private Limited have been registered by Federal Communications Commission (FCC).

ISED Recognition No.: 26046
Three 3m Semi-Anechoic Chamber, 1 full-Anechoic chamber and 2 Shielding Rooms of AA Electro Magnetic Test
Laboratory Private Limited have been registered by Institute for Social and Economic Development.( ISED)

VCCI- Registration No: 4053
Three 3m Semi-Anechoic Chamber, 1 full-Anechoic chamber and 2 Shielding Rooms of AA Electro Magnetic Test
Laboratory Private Limited have been registered by Voluntary Control Council for Interference.(VCCI)

TEC Designation No.: IND063
Three 3m Semi-Anechoic Chamber, 1 full-Anechoic chamber and 2 Shielding Rooms of AA Electro Magnetic Test

Laboratory Private Limited have been registered by Telecommunication Engineering (TEC) Center.

BIS Recognition No: 816586
BIS recognized as per CRS scheme for IT electronics, LED control gears, Lamp, Inverter / UPS are recognized as

per LRS 2020.

3.1 Deviation from standard

None

3.2 Abnormalities from standard conditions

None

Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
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4 General Information

4.1 General Description of EUT

Manufacturer: Netradyne Inc

Manufacturer Address: 9171 Towne Centre Drive Suite 110 San Diego, CA 92122
EUT Name: Driveri

Model No: D-450

Brand Name: netradyne

Derivative model No.:

D-450A, D-455

Serial No:

103262300022

Operation frequency:

2402 MHz to 2480 MHz

Number Of Channel:

79

Modulation Technology:

GFSK, n/4-DQPSK, 8DPSK (1/2/3Mbps)

Antenna Gain:

-2.6dBi

103-00-00005

H/W No.:
Power Supply Range: Input : 12VDC, 3A
Condition of Sample on
) Good
receipt:
Note: 1 .For a more detailed features description, please refer to the manufacturer’s specifications or

the User's Manual.
2. Antenna gain and antenna type provided by manufacturer.

Opinions and Interpretations:

See the specific Note / Annexure if any in the whole /full report.
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Description of Channel:

Channel Frequency (MHz) Channel Frf&ﬁ;;y Channel Fr:&l:j;)cy
00 2402 27 2429 54 2456
01 2403 28 2430 55 2457
02 2404 29 2431 56 2458
03 2405 30 2432 57 2459
04 2406 31 2433 58 2460
05 2407 32 2434 59 2461
06 2408 33 2435 60 2462
07 2409 34 2436 61 2463
08 2410 35 2437 62 2464
09 2411 36 2438 63 2465
10 2412 37 2439 64 2466
11 2413 38 2440 65 2467
12 2414 39 2441 66 2468
13 2415 40 2442 67 2469
14 2416 41 2443 68 2470
15 2417 42 2444 69 2471
16 2418 43 2445 70 2472
17 2419 44 2446 71 2473
18 2420 45 2447 72 2474
19 2421 46 2448 73 2475
20 2422 47 2449 74 2476
21 2423 48 2450 75 2477
22 2424 49 2451 76 2478
23 2425 50 2452 77 2479
24 2426 51 2453 78 2480
25 2427 52 2454
26 2428 53 2455
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4.2 Description of Test conditions

(1) EUT was tested in normal configuration (Please See following Block diagram)

1. Block diagram of EUT configuration(TX Mode)

AC Line EUT Spectrum

Note: 1.The EUT was programmed to be in continuously transmitting mode and the transmit duty cycle
is not less than 98%.

(2) E.U.T. test conditions:
15.31(e): For intentional radiators, measurements of the variation of the input power or the
adiated signal level of the fundamental frequency component of the emission, as appropriate,
shall be performed with the supply voltage varied between 85% and 115% of the nominal
rated supply voltage. For battery operated equipment, the equipment tests shall be performed
using a new battery.

(3) Test frequencies:
According to the 15.31(m) Measurements on intentional radiators or receivers, other than
TV broadcast receivers, shall be performed and. If required reported for each band in which
the device can be operated with the device operating at the number of frequencies in each band specified in the
following table:

Frequency range over Number of Location in
which device operates frequencies the range of operation
1 MHz or less 1 Middle
11010 MHz 2 1 near top and 1 near bottom
1 near top, 1 near middle and
More than 10 MHz 3
1 near bottom

(4) Frequency range of radiated measurements:
According to the 15.33, the test range will be up to the tenth harmonic of the highest fundamental frequency.
(5) Pre-test the EUT in all transmitting mode at the lowest (2402 MHz), middle (2441 MHz) and highest (2480
MHZz) channel with different data packet and conducted to determine the worst-case mode,
only the worst-case results(1Mbps/2Mbps/3Mbps) are recorded in this report.
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4.3 Test Peripheral List
EMC
No. | Equipment | Manufacturer . Model No. Serial No. Power cord signal cable
Compliance
Latitude .
1 Laptop DELL N/A 3490 5M2Z1W2 2m unshielded N/A
4.4 EUT Peripheral List
No. Equipment Manufacturer FCCID Model No. Serial No. Power cord | signal cable
Driveri/DCM 2AM8R-DCM-N
1 Netradyne Inc. DCM-NA1-200 N/A N/A N/A
LTE Module A1-200
10|Page
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. . Cal.Due
No Test Equipment Manufacturer Model No Serial No Cal. Date
Date
Rohde and
, Loop antenna DA ZE Beijing ZN30900C 18052 2021/09/15 | 2024/09/15
3 Horn antenna DA ZE Beijing ZN30701 18012 2021/09/15 | 2024/09/15
4 Horn antenna DA ZE Beijing ZN30702 18006 2021/09/15 | 2024/09/15
- Horn antenna DA ZE Beijing ZN30703 18005 2021/09/15 | 2024/09/15
6 Pre-Amplifier KELIANDA LNA-0009295 - 2023/01/13 | 2024/01/13
7 Pre-Amplifier HP 8447FOPTH64 - 2023/01/13 | 2024/01/13
8 Bi - Log Antenna Schwarzbeck VULB9161 - 2021/09/15 2024/09/15
9 EMI-RECEIVER Rohde and ESHS 30 8260003/011 | 2023/07/27 | 2025/07/27
Schwarz
10 | Spectrum Analyzer ADVANTEST R3132 191200845 | 2023/01/13 | 2024/01/13
u LISN Kyoritsu KNW-407 8-1789-5 | 2023/01/13 | 2024/01/13
1 Network — LISN Schwarzbeck NNBM8125 81251314 | 2023/01/13 | 2024/01/13
13 Network — LISN Schwarzbeck NNBM8125 81251315 | 2023/01/13 | 2024/01/13
14 LISN Rohde and ESH3-Z5 111 2023/07/27 | 2025/07/26
Schwarz
15 |  PULSE LIMITER Rohde and ESH3-22 100681 2023/01/13 | 2024/01/13
Schwarz
50Q Coaxial Switch DAIWA 1565157 - 2023/01/13 | 2024/01/13
16
17 o
50Q Coaxial Switch - - - 2023/01/13 2024/01/13
1l1|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
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18 Wireless signal power
; DARE!! RPR3006W RFSW190220 | 2023/01/13 2024/01/13
meter
19 Signal Generator KEYSIGHT N5181A 512071 2023/01/13 2024/01/13
20 MXA Signal Analyzer Keysight N9020A 6272323218 27/07/23 27/07/25
RF Vector Signal 2023/01/13
21 Generator Keysight N5182B 512094 2024/01/13
oo | Spectrum analyzer R&S FSV-40N 101385 2023/01/13 | 2024/01/13
Radio Communication
2021/09/15 2024/09/15
23 Tester R&S CMW 500 124589
24 DC Regulated Power M RPS-3005 669076 202212113 | 2023/12/12
Climatic Chamber Sunrise Scientific
2022/11/22 2023/11/21
25 Instruments = =
26 Attenuators AGILENT 8494B - - -
27 Attenuators AGILENT 8495B - - -
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6 Test Result

6.1

AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/RF/230809-01-02

Antenna Requirement

6.1.1 Standard requirement

N
NS

N
UM

Certificate#5593.01

([ACCREDITED)

15.203 requirements: For intentional device, according to 15.203: an intentional radiator shall
Be designed to ensure that no antenna other than that furnished by the responsible party shall be
Used with the device.

15.247(c) (1)(i) requirement: (i) Systems operating in the 2400-2483.5 MHz band that is used

Exclusively for fixed. Point-to-point operations may employ transmitting antennas with directional

Gain greater than 6dBi provided the maximum conducted output power of the intentional radiator

is reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6dBi.

6.1.2 EUT Antenna

The antenna is a Flexible PCB Antenna with Cable which is connected to the board using a N-type to U.FL cable
which is connected to the board via U.FL connector. Antenna gain is maximum -2.6dBi from 2.4GHz to 2.5 GHz.
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7~ [ACCREDITED]

Report No.: AAEMT/RF/230809-01-02

6.2 Conduction Emissions Measurement

6.2.1 Applied procedures/ Limit

Certificate#5593.01

Frequency of Emission (MHZz) Conducted Limit (dBpV)
Quasi-peak Average
0.15-0.5 66 to 56 * 56 to 46 *
0.5-5 56 46
5-30 60 50

Note: Decreases with the logarithm of the frequency.

6.2.2 Test procedure

EUT was placed upon a wooden test table 0.8m above the horizontal metal reference plane and 0.4m from the
Vertical ground plane, and it was connected to an AMN. The closest distance between the boundary of the
EUT and the surface of the AMN is 0.8m. All peripherals were connected to another AMN, and placed at a
distance of 10cm from each other. A spectrum and receiver was connected to the RF output port of the AMN.

Both average and quasi-peak value were detected.

6.2.3 Test setup

Test Receiver

40cm <— vcCePr
EUT
“ [ 1
H.C.P. LISN
A 4
>
1l4|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15C/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited

Certificate#5593.01
Report No.: AAEMT/RF/230809-01-02

6.2.4 Test results

EUT: Driveri Model Name. D-450

Temperature: 25.8°C Relative Humidity: |52%

Pressure: 1010hPa Test Date : 2023-08-11

Test Mode: TX CHOO (1Mbps worst case) Phase : Line

Test Voltage : 110VAC,60Hz

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit COwer
MHz dBunw dB dBuvw dBuvw dB Detector

1 0.1499 4634 11.75 58.09 66.00 -7.91 QP
2 0.1499 842 11.75 2017 56.00 -3583 AVG
3 > 0.1900 49 45 11.97 61.42 6403 -2.61 QP
4 0.1901 29 .23 11.97 4120 54 03 -12.83 AVG
5 0.2550 45 07 1019 56.16 61.50 -543 QP
[5 0.2550 2624 10.19 36.43 5159 -15.16 AVG
7 0.3150 4122 10.56 51.78 5084 -B.06 QP
8 0.3165 2235 10.58 32903 49 80 -16.87 AVG
=] 0.5695 37 63 10.81 48 44 5600 -7.56 QP
10 0.5695 19.58 10.81 30.39 46.00 -15.61 AVG
11 8.3000 43 32 10.99 54 31 60.00 -5.60 QP
12 8.3670 21.70 10.99 32 69 50.00 -17.31 AVG

Remark: Factor = LISN factor + Cable Loss + Pulse limiter factor.

70

FCC Part 15B Class B Conduction{@P)
| 11

FCC Part 158 Class K

peak

~enduction (AYG]

Wwd -
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Certificate#5593.01
Report No.: AAEMT/RF/230809-01-02
EUT: Driveri Model Name. D-450
Temperature: 25.8°C Relative Humidity: |52%
Pressure: 1010hPa Test Date : 2023-08-11
Test Mode: TX CHOO (worst case) Phase : Neutral
Test Voltage : 110VAC,60Hz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Cwver
MHz dBuv dB dBuv dBuv dB Detector
1 0.1932 47 .80 11.86 59 .66 G389 -423 QP
2 0.1932 3027 11.86 42 13 5389 -11.76 AVG
3 1.4596 40 .96 10.90 51 86 5500 -414 QP
4 1.4596 24 30 10.90 3520 45.00 -10.280 AVG
5 1.5800 40.81 10.90 51.71 5600 -429 QP
G 1.5900 24 24 10.90 3514 45.00 -10.86 AVG
7 1.6493 40.83 10.90 5173 56 .00 -427 QP
a8 1.6532 2673 10.90 37 63 465 00 -837 AVG
k2! 1.8400 40.94 10.90 51.84 56.00 -4.16 ar
10 1.8400 26.51 10.90 3741 45.00 -8.59 ANG
11 * 2. 0899 41.69 10.90 52 59 56.00 -3.41 QP
12 2. 0899 24 88 10.90 3578 465 00 -10.22 AVG

Remark: Factor = LISN factor + Cable Loss + Pulse limiter factor.

80.0 dBuY
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Certificate#5593.01

6.3 Radiated Emissions Measurement

6.3.1 Applied procedures / Limit

15.247(d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits.  If the transmitter complies with
the conducted power limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB.
Attenuation below the general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

o Field Strength Measurement Distance
Frequency of Emission (MHz)
pV/m dBpV/m (meters)
0.009-0.49 2400/F(kHz) 300
0.49-1.705 24000/F(kHz) 30
1.705-30 30 30
30-88 100 40 3
88-216 150 43.5 3
216-960 200 46 3
Above 960 500 54 3

6.3.2 Test setup

Test Configuration:
1) 9 kHz to 30 MHz emissions:

A Y
> =
0.6m Loop Antenna i
= ]
= =
< <}
i EUT
| ‘5 R §
< 5| | | i <]
..</b ? (Turntable) Ground Reference Plane g:
Tést Receiver
£
“ [
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2) 30 MHz to 1 GHz emissions:
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Certificate#5593.01

o

N
"u/g:\\“

”,

e | EUT

[Turntable) |

3) 1 GHz to 25 GHz emissions:

3m

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

L 5m(L)y*1.0m(W)* 1 5m(H)

| EUT |

ABSORBER TURN TABLE 1.5m
(FIBRE GLASS)
e
AMP [ Spectrum Analyzer|H PC System
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6.3.3 Test procedure

EUT was placed upon a wooden test table which was placed on the turn table 0.8m above the
horizontal metal ground plane, and operating in the mode as mentioned above. A receiving antenna
was placed 3m away from the EUT. During testing, turn around the turn table and move the

antenna from 1m to 4m to find the maximum field-strength reading. All peripherals were placed

at a distance of 10cm between each other. Both horizontal and Vertical antenna polarities were tested.
The worst case emissions were reported.

For measurement at frequency above 1GHz

Place the measurement antenna away from each area of the EUT determined to be a source of emissions at the
specified measurement distance, while keeping the measurement antenna aimed at the source of emissions at
each frequency of significant emissions, with polarization oriented for maximum response. The measurement
antenna may have to be higher or lower than the EUT, depending on the radiation pattern of the emission and
staying aimed at the emission source for receiving the maximum signal. The final measurement antenna
elevation shall be that which maximizes the emissions. The measurement antenna elevation for maximum

emissions shall be restricted to a range of heights of from 1 m to 4 m above the ground or reference ground
plane.
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6.3.4 Test Result

Radiated Emissions Test Data Below 30MHz

Report No.: AAEMT/RF/230809-01-02
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Certificate#5593.01

EUT: Driveri Model Name. D-450
Temperature: 25.4°C Relative Humidity: |53%

Pressure: 1010hPa Test Date : 2023-08-11

Test Mode : TX Test Voltage 110V AC, 60Hz
Measurement Distance 3m Frequency Range  |9KHz to 30MHz
RBW/VBW 9KHz~150KHz/RB 200Hz for QP, 150KHz~30MHz/RB 9KHz for QP

No emission found between lowest internal used/generated frequencies to 30MHz.
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Report No.: AAEMT/RF/230809-01-02
Radiated Emissions Test Data Below 1GHz
EUT: Driveri Model Name. D-450
Temperature: 25.4°C Relative Humidity: |53%
Pressure: 1010hPa Test Date : 2023-08-11
Test Mode : TX (1Mbps) CHOO (2402MHz) Test Voltage : 110V AC, 60Hz
Measurement Distance 3m Frequency Range | 30MHz to 1GHz
RBW/VBW 100KHz / 300KHz for spectrum, RBW=120KHz for receiver.
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Certificate#5593.01

Test at Channel 00 (2.402 GHz) in transmitting status

30 MHz~1 GHz Spurious Emissions. Quasi-Peak Measurement
Vertical:
Peak scan
Level (dBuV/m)

70.0 dBuV¥/m

60 :
50 ‘ Margin -6 48 [
40 | :
A Y. ; ponc
¥ . ‘ | g e
20 "\"MV/ \,wﬂr j ’r\/ Mﬂvﬁ,ﬁjﬂw\“‘fn\/rwf“”ww
10
0
-10
-20
-30
-40
-50
30.000 60 100 (MHz) 500 1000.0
Quasi-peak measurement
No. Frequency Factor | Reading | Level Limit  |Margin Detector
(MHz) (dBuVim)| (dBuV) [(dBuV/m)|(dBuV/m)| (dB)
1 438452 -11.74 4299 31.25 4000 | 875 | QP
2 51.1756 -11.79 37.35 2556 4000 |-1444| QP
3 70.7047 -16.19 44 24 28.05 4000 |-1195| QP
4 79.6764 -16.16 48.01 31.85 4000 | -815| QP
5 124 0501 -14.53 3372 19.19 4350 |-2431| QP
6 243 5431 -10.62 3895 28.33 4600 |-1767| QP

Measurement Level = Reading Level + Factor
Factor= Ant Factor + Cable Loss - Pre-amplifier
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Test at Channel 00 (2.402 GHz) in transmitting status

30 MHz~1 GHz Spurious Emissions. Quasi-Peak Measurement

Horizontal:
Peak scan
Level (dBuV/m)
70.0 dBuV¥/m
&0 _
it Margin -6 48 H
J
= THE :4 ' %
30 SIS T ; & i adlrttam
2 x(\mx,wf J\N H\NJ &l W‘JWW\J‘J\NV \w/\% P i
10
0
-10
-20
-30
40
-50
30.000 60 100 (MHz) 500 1000.0
Quasi-peak measurement
No. Frequency Factor | Reading Level Limit  |Margin Detector
{(MHz) (dBuV/m}| (dBuV) [(dBuV/m)|(dBuV/m)| (dB)
1 62.3038 -11.21 4775 36.54 4000 | -3.46 QP
2 05 6485 -9.93 4328 3335 4350 |-1015] QF
3 64 9869 -12.25 4536 331 4000 | -6.89 QP
= 78.5645 -14.17 4594 NTT 4000 | 823 QP
5 240.1442 -8.80 4279 3399 4600 |-1201] QF
6 562.0143 0.85 26.14 26.99 46.00 |-19.01| QP
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Measurement Level = Reading Level + Factor
Factor= Ant Factor + Cable Loss - Pre-amplifier
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Certificate#5593.01
Report No.: AAEMT/RF/230809-01-02

Radiated Emissions Test Data Above 1GHz

EUT: Driveri Model Name. : D-450
Temperature: 25.4°C Relative Humidity: |53%
Pressure: 1010hPa Test Date : 2023-08-11
Test Mode : TX (1Mbps) CHOO (2402MHz) Test Voltage : 110V AC, 60Hz
Measurement Distance 3m Frequency Range |1GHz to 25GHz
RBW/VBW Spurious e-mission: 1MHz/1MHz for Peak, 1MHz/10Hz for Average.
Non-restricted band: 100KHz/300KHz for Peak.
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Test at Channel 00 (2.402 GHz) in transmitting status (Worst Case)
1000 MHz~18000 MHz Spurious Emissions .Quasi-Peak Measurement

Vertical:
Peak scan
Level (dBuV/m)
90.0  dBuV/m
80
X
60
7 o 3 L ) {peak
50 1 W ofubg AL b Lo
: WKl Aty e 10 12 lave
40 W‘VJ MM Mm WW A"x mvy\)"{pﬁ ’Mﬂmﬂmmwwmh P‘f"]'ll
n ¥ '\/*’P m‘r“wk-a“v\-v‘\-fw'n”\*"“ﬂ et
30 ‘\vvi“'"*d'a\.a"'u“ A;J'LN’MA‘"NV\"H—LM“"IJ
20
10
0
-10
1000.000 (MHz) 8000 18000.
No Frequency Factor | Reading Level Limit  [Margin Detector
’ (MHz) (dBuV/m)| (dBuVv) ((dBuV/m)|{dBu¥V/m}| (dB)
1 1390.276 -5.19 51.55 46.38 7400 |-2764| peak
2 1402.384 -5.15 3692 NT7 5400 |[-2223| AVG
3 2400.753 -1.44 G67.46 66.02 74 00 -7.98 | peak
4 2407703 -1.43 34 .34 32.91 5400 |[-21.09| AVG
5 5847 517 509 4338 48 .47 7400 |-2553| peak
G 5881.418 518 31.32 36.50 5400 |[-17.50| AVG
T 8638.400 13.05 39.06 5211 7400 |-21.89| peak
8 8688.481 13.13 26.85 39.98 5400 |[-14.02| AVG
9 12433.621 15.91 37.35 53.26 7400 |-2074| peak
10 12578.206 16.12 2592 42 04 5400 |[-11.96| AVG
11 16315.231 18.75 36.63 5538 7400 |-1862| peak
12 16362 457 19.05 2416 4321 5400 |[-10.79| AVG
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Measurement Level = Reading Level + Factor
Factor= Ant Factor + Cable Loss - Pre-amplifier
Note: Marker 3 is the intentional frequency from EUT, Hence considered as pass.
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Test at Channel 00 (2.402 GHz) in transmitting status
1000 MHz~18000 MHz Spurious Emissions .Quasi-Peak Measurement
Horizontal:
Peak scan
Level (dBuV/m)

0.0 dBu¥/m

o X

&0
50 ] WW
1 4 Lo Yo {AVE
s

40 WMMW’L

f'-.-'-"««,wu

30 [Sesret, A e Pl il sl
20
10
0
-0
1000.000 MHZ) 9000 18000.
No. Frequency Factor | Reading Level Limit |Margin Detecior
(MHZz) (dBuVv/m}| (dBuV) |{(dBuV/m) |[(dBuVv/m}| (dB)
1 1323614 -5.42 48.86 43.44 7400 |-30.56( peak
2 1331.288 -5.39 36.58 31.19 5400 |-2281 AVG
3 2393.824 -1.45 33.74 32.29 5400 |-21.71| AVG
4 2400.753 -1.44 71.88 70.44 74.00 -3.56 | peak
5 4600.276 2 66 45.40 48.06 7400 |-25.94( peak
G 4640.339 276 3312 35.88 5400 |-1812 AVG
T 7829 860 12 69 4020 52 B9 7400 |-21.11| peak
8 7852 524 12.62 2533 41.95 5400 |-12.05| AVG
9 133656 322 18.81 3611 h4 92 7400 |-19.08( peak
10 13404.009 18.99 2523 44 22 54 .00 -9.78 | AVG
11 16457 318 19 65 3813 h8.78 7400 |-1522| peak
12 16600.642 2012 24 .61 4473 54 .00 -9.27 | AVG

Measurement Level = Reading Level + Factor
Factor= Ant Factor + Cable Loss - Pre-amplifier
Note: Marker 3 is the intentional frequency from EUT, Hence considered as pass.
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Radiated Emissions Test Data Below 1GHz
EUT: Driveri Model Name. D-450
Temperature: 25.4°C Relative Humidity: |53%
Pressure: 1010hPa Test Date : 2023-08-11
Test Mode : TX (LMbps) CH39 (2441MHz) Test Voltage : 110V AC, 60Hz
Measurement Distance 3m Frequency Range | 30MHz to 1GHz
RBW/VBW 100KHz / 300KHz for spectrum, RBW=120KHz for receiver.
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Test at Channel 39 (2.441 GHz) in transmitting status

30 MHz~1 GHz Spurious Emissions. Quasi-Peak Measurement

Vertical:
Peak scan
Level (dBuV/m)
70.0 dBuV¥/m
60 -
50 Margin -6 dB |:
40 I : g
1 J 5 X
30 /}i '\ 3 Sp N
\ \ D et
Ay . m‘\N J' ‘ /l M"‘\.‘\Vw/“hw/dl\"
20 |y 4 \J\, w’\f \f\"\(&u‘ﬂ %MJ«] fW‘"‘W‘\, ,‘trl/\’k W,\ﬁ"«\‘fw’
10
0
-10
-20
-30
40
-50
30.000 60 100 (MHz) 500 1000.0
Quasi-peak measurement
No Frequency Factor | Reading | Level Limit  |Margin Detector
| (MHz)  |(dBuV/m)| (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 44 1543 -11.73 44 16 3243 4000 | -7.57 QP
2 76.9255 -16.17 50.47 34.30 4000 | 570 | QF
3 94 9787 -12.02 40.57 28.55 4350 |-1495| AQF
4 844 8027 244 26.85 29.29 4600 |-16.71| QF
5 893.6556 317 2778 30.95 46 .00 |-1505 QP
6 §52.0000 3.84 30.88 3472 4600 |(-11.28 QP

Measurement Level = Reading Level + Factor
Factor= Ant Factor + Cable Loss - Pre-amplifier
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Test at Channel 39 (2.441 GHz) in transmitting status

30 MHz~1 GHz Spurious Emissions. Quasi-Peak Measurement
Horizontal:

Peak scan
Level (dBuV/m)

70.0 dBu¥/m

60

50 Margin -5 dB [-
J

40 <

8
E U \JU‘( 3 JJ 5 | p e o e
= q“"\\\m. ¥ \w\/j M,) MW’MM{\ f 'VM\M&U \Mﬂﬂ\«, Y il

10

I
I | 6

0

-10
-20
-30

40

-50
30.000 60 100 (MHz) 500 1000.0

Quasi-peak measurement

No. Frequency Factor | Reading | Level Limit  |Margin Detector
(MHz) (dBuV/m)| (dBuV) [(dBuV/m) |(dBuV/m)| (dB)
1 30.6391 -11.20 3628 2508 4000 |-1492| QP
2 62.7432 -11.38 49 11 3773 4000 | -227| QP
3 79.1185 -14.16 4239 28.23 4000 |-11.77| QP
- 96.3230 -9.83 42 11 32.28 4350 |-11.22| QP
5 111.6398 -10.50 39.37 28.87 4350 |-1463| QP
6 2435431 -8.62 40.30 31.68 46.00 |-14.32| QF

Measurement Level = Reading Level + Factor
Factor= Ant Factor + Cable Loss - Pre-amplifier
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Radiated Emissions Test Data Above 1GHz
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EUT: Driveri Model Name. D-450
Temperature: 25.4°C Relative Humidity: |53%
Pressure: 1010hPa Test Date : 2023-08-11
Test Mode : TX (LMbps) CH39 (2441MHz) Test Voltage : 110V AC, 60Hz
Measurement Distance 3m Frequency Range |1GHz to 25GHz
RBW/VBW Spurious e-mission: 1MHz/1MHz for Peak, 1MHz/10Hz for Average.
Non-restricted band: 100KHz/300KHz for Peak.
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Test at Channel 39 (2.441 GHz) in transmitting status

1000 MHz~18000 MHz Spurious Emissions .Quasi-Peak Measurement

Vertical:
Peak scan
Level (dBuV/m)
90.0 dBuV/m
3
80
70
&0 8 o o peak
3 . mﬁﬁ w@ :‘-m..fvjf M
G aw EWW"' ! Ll A %2 [Juma
b (i e 8 PP L T N ’
2 »ww\,mm»wd ol Mw' f Ny v wad] S
o S Lr*..-\..«'"\‘.i“"\'"f\y”n
30 [P e oo A piiling eVt
20
10
0
-10
1000.000 (MHz) 9000 18000.
No Frequency Factor | Reading Level Limit Margin Detecior
’ (MHz) (dBuv/m)| (dBuv) [(dBuv/m)|{dBuV/m)| (dB)
1 2435.701 -1.40 84 .43 83.03 7400 9.03 peak
2 2435.701 -1.40 7200 7060 54 00 16.60 | AVG
3 3779422 1.27 47 .09 4836 7400 |-2564| peak
4 3801.333 1.32 35.01 36.33 5400 |-17.67| AVG
5 6507 _536 1212 43 46 5558 7400 |(-1842| peak
G 6507 _536 1212 3279 44 91 54 00 S.09 | AVG
K 10244 585 15.21 3205 47 26 54 00 -B.74 | AVG
8 10274 238 1526 45 52 60.78 7400 |(-13.22| peak
g 116533.485 16.28 4321 59.49 7400 |-1451| peak
10 11533.485 1628 3112 4740 54 00 -5.60 | AVG
11 13717.561 19.66 42 09 61.75 7400 |-1225| peak
12 13837.024 19.78 29 88 49 66 54 00 434 | AVG

Measurement Level = Reading Level + Factor
Factor= Ant Factor + Cable Loss - Pre-amplifier
Note: Marker 3 is the intentional frequency from EUT, Hence considered as pass.
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Test at Channel 39 (2.441 GHz) in transmitting status

1000 MHz~18000 MHz Spurious Emissions .Quasi-Peak Measurement

Horizontal:
Peak scan
Level (dBuV/m)
90.0 dBu¥Y/m
%
80
70
50 0 AVG
¥ : by Aot thwwww‘“w{)}:w [‘,.,.Wc.f"‘w"; R "\.u,y}i?w,f‘\;*'w
40 "‘.V”w‘\}mw«kw ; f\,,,wﬁ,w,ww—y.mw’\V""*/ "
30 [l s A W
20
10
0
-10
1000.000 (MHz) 8000 18000.
No. Frequency Factor | Reading Level Limit |Margin Detector
(MHz) (dBuV/m}| (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 1203.199 -5.82 4917 43.35 7400 |-30.65( peak
2 1203.199 -5.82 3B 45 3263 5400 |-21.37 AVG
3 2435701 -1.40 84 36 82.96 74.00 8.96 peak
4 2456 913 -1.38 33 66 3228 54 00 |-21.72| AVG
5 6545 263 1222 42 99 5521 7400 |-1879| peak
G 6564 209 12.27 31.82 44 09 54 .00 -9.91 | AVG
T 9393.689 14.15 42 96 57.11 7400 |-16.89( peak
8 9448 149 14.23 3197 46.20 54 .00 -7.80 | AVG
9 12079387 15.84 40.63 56.47 7400 |-17.53| peak
10 12149 417 15.85 3D.09 4504 54 00 -B06 | AVG
11 13917.244 19.86 36 .66 56.52 7400 |-17.48( peak
12 13957 529 19.90 24 50 44 40 54 00 960 | AVG

Measurement Level = Reading Level + Factor
Factor= Ant Factor + Cable Loss - Pre-amplifier
Note: Marker 3 is the intentional frequency from EUT, Hence considered as pass.

32|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15C/22_01_REV1



\\\‘\"I"/U//
N

AA Electro Magnetic Test Laboratory Private Limited m
N e
%N\ ACCREDITED)
el oy
Certificate#5593.01
Report No.: AAEMT/RF/230809-01-02
Radiated Emissions Test Data Below 1GHz
EUT: Driveri Model Name. D-450
Temperature: 25.4°C Relative Humidity: |53%
Pressure: 1010hPa Test Date : 2023-08-11
Test Mode : TX (LMbps) CH78 (2480MHz) Test Voltage : 110V AC, 60Hz
Measurement Distance 3m Frequency Range | 30MHz to 1GHz
RBW/VBW 100KHz / 300KHz for spectrum, RBW=120KHz for receiver.
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Test at Channel 78 (2.480 GHz) in transmitting status

30 MHz~1 GHz Spurious Emissions. Quasi-Peak Measurement
Vertical:

Peak scan
Level (dBuV/m)

70.0 dBuV/m

60 -
50 Maigin -6 4B [
40 | :
A 1 §\ j J;;_ l «jiﬂ
20 13: | uﬁ“"\, \fh ¥ sl M ppten” M
o W ol i \““WJW%W MN’MMPMVMMMW
0
-10
-20
-30
-40
-50
30.000 60 100 (MHz) 500 1000.0
No. Frequency Factor | Reading Level Limit  |Margin Detector
(MHz) (dBuV/m)| (dBuV) [(dBuV/m)|(dBuV/m)| (dB)
1 347704 -13.09 38.15 25.06 4000 |-1494( QP
2 43 8451 -11.74 4293 31.19 4000 | -8.81 QP
3 76.9255 -16.17 50.89 3472 4000 | 528 QP
4 87.2979 -13.66 38.96 25.30 4000 |-1470( QP
5 92.9974 -12.30 4049 28.19 4350 |-1531( QP
6 945.3336 3.78 2979 33.57 46.00 |-1243( QP

Quasi-peak measurement

Measurement Level = Reading Level + Factor
Factor= Ant Factor + Cable Loss - Pre-amplifier
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Test at Channel 78 (2.480 GHz) in transmitting status

30 MHz~1 GHz Spurious Emissions. Quasi-Peak Measurement

Horizontal:

Peak scan

Level (dBuV/m)

70.0 dBu¥/m

60

50 Maigin -6 dB [

40 )1" . J' 3 ! ;ﬁ 5 ;;[M

30 il § 9

20 £ ﬂ' A.JJL MJTH JJ MP) m\\v\ f’\f \«M\;}\f\ '! "w \WAW'MKJMJAM
A W Yy Y \W’

10

L]

-10

-20

-30

40

-50

30.000 60 100 (MHz) 500 1000.0
No. Frequency Factor | Reading | Level Limit  |Margin Detector

(MHz) (dBuV/m)| (dBuV) [(dBuV/m)|(dBuV/m)| (dB)

1 62.3038 -11.21 4825 37.04 4000 | -296 | QP
2 78.5644 -14.17 4396 29.79 4000 |-1021| QP
3 97.0023 973 4163 31.90 4350 |-1160f QP
4 240.1442 -8.80 41.41 32.61 4600 |-1339| QP
5 360.9774 -4.71 3775 33.04 4600 |-1296| QP
6 945 3336 578 28.07 33.85 4600 |-1215| QP

Quasi-peak measurement

Measurement Level = Reading Level + Factor
Factor= Ant Factor + Cable Loss - Pre-amplifier
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Certificate#5593.01
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Radiated Emissions Test Data Above 1GHz

EUT: Driveri Model Name. : D-450
Temperature: 25.4°C Relative Humidity: |53%
Pressure: 1010hPa Test Date : 2023-08-11
Test Mode : TX (1Mbps) CH78 (2480MHz) Test Voltage : 110V AC, 60Hz
Measurement Distance 3m Frequency Range |1GHz to 25GHz
RBW/VBW Spurious e-mission: 1MHz/1MHz for Peak, 1MHz/10Hz for Average.
Non-restricted band: 100KHz/300KHz for Peak.
b|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15C/22_01_REV1



Report No.: AAEMT/RF/230809-01-02

Test at Channel 78 (2.480 GHz) in transmitting status

1000 MHz~18000 MHz Spurious Emissions .Quasi-Peak Measurement

11
Sy,

U

77,

N

AA Electro Magnetic Test Laboratory Private Limited m

Certificate#5593.01

Vertical:
Peak scan
Level (dBuV/m)
90.0 dBu¥/m
80
70
J
60 Z 1o 1§,peak
5 wﬁw“:ﬁw
50 3 P fi.
Aoy gl | it g Flave
T Mwmﬁwﬂww Rl T L ww‘-/jw Wil
P !‘“v“'\www\, A it \A"‘r"”vm“kw
30 [y by a0 e
& g L (4
20
10
0
-10
1000.000 (MHz) 8000 8000.
No Frequency Factor | Reading Level Limit |Margin Destecion
' {(MHz) (dBuv/m}| (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 2478 310 -1.37 64 35 62 98 7400 |-11.02| peak
2 2492 678 -1.36 3407 3271 5400 |-21.29 AVG
3 3757 637 1.23 46.43 47 .66 7400 |-26.34| peak
4 3790.361 1.30 3226 33.56 5400 |-2044| AVG
5 B507 536 12.12 39.58 51.70 7400 |-2230| peak
G 6583.209 12.32 26.82 39.14 5400 |-14.86 AVG
7 11368.003 16.20 3964 55.84 7400 |-1816| peak
8 11500197 16.31 2813 44 44 54 00 8956 [ AVG
g 13599 128 19 54 24 60 44 14 54 00 986 [ AVG
10 13638 492 19.58 3ar.oz 56.60 7400 |-17.40| peak
11 17487180 21.93 36.63 5B.56 7400 |-1544| peak
12 17537.798 21.94 2584 47.78 54.00 -6.22 [ AVG

Measurement Level = Reading Level + Factor
Factor= Ant Factor + Cable Loss - Pre-amplifier
Note: Marker 3 is the intentional frequency from EUT, Hence considered as pass.

37|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15C/22_01_REV1



|||ll/"
Wy,
et

AA Electro Magnetic Test Laboratory Private Limited i'a\gz\://m;;

Certificate#5593.01
Report No.: AAEMT/RF/230809-01-02

Test at Channel 78 (2.480 GHz) in transmitting status

1000 MHz~18000 MHz Spurious Emissions .Quasi-Peak Measurement
Horizontal:
Peak scan
Level (dBuV/m)

90.0 dBu¥ /m

80

70

60 _lz }
. T VLN D % e
50 W ) V=4
; v 3 CANAVE
%*MWWW MWPMMWW y ad h\fvw") L

40
? Wﬁ,ﬁﬂmnmﬁ—w«"’j""“w
20 X;’“ﬁ'dk,lﬂ"w*\a‘”“"wy\w\xuﬂ” 9

20

10

-10
1000. 000 [MHz) 2000 18000.

No. Frequency Factor | Reading Level Limit Margin Detector
(MHz) (dBuV/m) | (dBuv) [(dBuV/m) [(dBuv/m)| (dB)
1 2478.310 -1.37 T2.33 70.96 74.00 -3.04 | peak
2 2492 678 -1.36 3419 32.83 5400 |-2117| AVG
3 6358.789 10.21 42.20 52.41 74.00 |-21.59| peak
4 G432 733 11.21 31.70 4291 5400 |-11.09| AVG
5 9205.540 13.89 41.98 5587 7400 |-18.13| peak
G 9285710 13.99 29.47 43.46 5400 |-10.54| AVG
7 10303.978 15.31 4312 58.43 74.00 |-1557| peak
8 10393.713 15.45 2792 4337 5400 |-10.63| AVG
9 13757 267 19.70 2612 45 82 54 00 -818 | AVG
10 13837.024 19.78 ar7.65 57.43 7400 |-1657| peak
11 16842 294 20.61 2515 45.76 54 .00 -8.24 | AVG
12 18000.000 21.68 36.33 58.01 74.00 |-1599| peak

Measurement Level = Reading Level + Factor
Factor= Ant Factor + Cable Loss - Pre-amplifier
Note: Marker 3 is the intentional frequency from EUT, Hence considered as pass.
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Remark:

1) .For this intentional radiator operates below 25 GHz. The spectrum shall be investigated to the tenth
Harmonics of the highest fundamental frequency. And above the third harmonic of this intentional radiator, the
disturbance is very low. So the test result only displays to 3 harmonic.

2). As shown in Section, for frequencies above 1000 MHz. the above field strength limits are based on average limits.
However, the peak field strength of any emission shall not exceed the maximum permitted average limits
specified above by more than 20 dB under any condition of modulation.

3). The test only perform the EUT in transmitting status since the test frequencies were over 1GHz only required
transmitting status.

Test result: The unit does meet the FCC requirements.
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6.3.5 TEST RESULTS (Restricted Bands Requirements)

EUT: Driveri Model Name. D-450
Temperature: 25.4°C Relative Humidity: 53%
Pressure: 1010hPa Test Date : 2023-08-11
Test Mode : TX (1Mbps,2Mbps) Test Voltage : 110V AC, 60Hz
Note: 1. The transmitter was setup to transmit at the lowest channel. Then the field strength was
measured at 2310-2390 MHz.
2. The transmitter was setup to transmit at the highest channel. Then the field strength
was measured at 2483.5-2500 MHz.
3. The data of 2390MHz and 2483.5MHz was the worst.
Reading Act Limit
Test Ant.Pol. Freq. Ant/CF
Peak AV Peak AV Peak AV
Mode H/V (MHz) CF(dB)
(dBuv) | (dBuv) (dBuv/m) | (dBuv/m) | (dBuv/m) | (dBuv/m)
\ 2390 43.64 | 32.69 -5.79 37.85 26.90 74 54
Data rate H 2390 4281 | 34.49 -5.79 37.02 28.70 74 54
1Mbps v 24835 | 4409 | 3304 | -498 | 39.11 28.06 74 54
H 24835 | 43.67 | 34.18 -4.98 38.69 29.20 74 54
\ 2390 46.79 | 32.68 -5.79 41.00 26.89 74 54
H 2390 45.00 | 34.96 -5.79 39.21 29.17 74 54
Data rate
2Mbps \ 24835 | 4572 | 33.85 -4.98 40.74 28.87 74 54
H 24835 | 4514 | 33.22 -4.98 40.16 28.24 74 54
Remark:
(D) Radiated emissions measured in frequency range above 1000MHz were made with an instrument using
Peak detector mode.
(2 During the measurements above 1 GHz it is taken care of that the EUT is always within the 3 dB cone of
radiation BW of the used antenna
3 Corr.Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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6.4 BANDWIDTH TEST

6.4.1 Applied procedures / Limit

For frequency hopping system operating in the 2400-2483.5MHz, If the 20dB bandwidth of hopping channel is
greater than 25kHz, two-thirds 20dBbandwidth of hopping channel shell be a minimum limit for the hopping
channel separation.

6.4.2 Test procedure

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.

b. Span = approximately 2 to 3 times the 20 dB bandwidth, centered on a hopping channel
RBW > 1% of the 20 dB bandwidth, VBW > RBW, Sweep = auto, Detector function = peak
Trace = max hold

6.4.3 Deviation from standard

No deviation.

6.4.4 Test setup

EUT SPECTRUM
ANALYZER
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6.4.5 Test results

EUT: Driveri Model Name. : |D-450
Temperature: 25.3°C Relative Humidity: |56%
Pressure: 1010 hPa Test Power : 110V AC, 60Hz
Test Mode : TX 1Mbps/ 2Mbps
Channel frequency 20d|_3 Limit .
Channel bandwidth Conclusion
(MHz) (MHz2)
(KH2)
Low 2402 1042 N/A Pass
1Mbps Middle 2441 1040 N/A Pass
High 2480 1040 N/A Pass
Low 2402 1324 N/A Pass
2Mbps Middle 2441 1332 N/A Pass
High 2480 1320 N/A Pass
Low 2402 1268 N/A Pass
3Mbps Middle 2441 1268 N/A Pass
High 2480 1262 N/A Pass
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CHO0-1Mbps

nL RF

Agtibenit. Sprecirio Alsalyir - Swiept SA

0 B 0 PM G 10,

enter Freg 2.402000000 GHz ]

Mot [
Arg Type: Log-Pwr

macel

Trig: Fras Run
SAren 30 dB

TvPE|

PHO: Widn Ly ) TP PR EP P

([ TR E R

: GHz
Ref 9.57 dBm -0.43 dBm

} 2.401 884 G
2

1) B v
og

Center 2.402000 GHz
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6.5 Carrier Frequencies Separated

6.5.1 Applied procedures / Limit

15.247(a) (1) Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively,
frequency hopping systems operating in the 2400-2483.5 MHz band may have hopping channel carrier
frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate with an output power no greater than 125 mW.

6.5.2 Test procedure

(1) Connected the antenna port to the Spectrum Analyzer, set the Spectrum Analyzer as
Span = wide enough to capture the peaks of two adjacent channels, Resolution (or IF)
Bandwidth (RBW) > 1% of the span, Video (or Average) Bandwidth (VBW) > RBW
Sweep = auto, Detector function = peak, Trace = max hold

(2) The EUT should be transmitting at its maximum data rate. Use the marker-delta function to determine the
separation between the peaks of the adjacent channels.

(3) The above procedure shall be repeated at the lowest, the middle, and the highest frequency of the stated
frequency range with modulated mode. also shall be performed at different modes of operation.

6.5.3 Deviation from standard

No deviation.

6.5.4 Test setup

EUT SPECTRUM
ANALYZER
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6.5.5 Test results

EUT: Driveri Model Name. : D-450
Temperature: 25.6 °C Relative Humidity: |56%
Pressure: 1010 hPa Test Power : 110V AC, 60Hz
Test Mode : TX 1Mbps/ 2Mbps/ 3Mbps
Channel Channel frequency Channel Separation Conclusion
(MHz) (MHz)
Low 2402 1.000 Pass
1Mbps Middle 2441 0.990 Pass
Highest 2480 1.004 Pass
Low 2402 1.002 Pass
2Mbps Middle 2441 1.000 Pass
Highest 2480 0.998 Pass
Low 2402 1.002 Pass
3Mbps Middle 2441 0.994 Pass
Highest 2480 0.840 Pass

Ch. Separation >2/3(20dB bandwidth)
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6.6 Hopping Channel Number

6.6.1 Applied procedures / Limit
15.247(a) (1) (iii) Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels.
The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4
seconds multiplied by the number of hopping channels employed. Frequency hopping systems may avoid or
suppress transmissions on a particular hopping frequency provided that a minimum of 15 channels are used.

6.6.2 Test procedure

(1) Connected the antenna port to the Spectrum Analyzer , set the Spectrum Analyzer as
Span = the frequency band of operation, RBW > 1% of the span, VBW > RBW Sweep = auto
Detector function = peak, Trace = max hold

(2) The EUT should be have its hopping function enabled. Maxhold and record hopping channels It may prove
necessary to break the span up to sections, in order to clearly show all of the hopping frequencies.

6.6.3 Deviation from standard

No deviation.

6.6.4 Test setup

EUT SPECTRUM
ANALYZER

6.6.5 Test result

Hopping Channel Number result

Operating Mode: 1Mbps/ 2Mbps/3Mbps Mode Test date:2023-09-15

Result Limit Conclusion
79 >15 Pass
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EUT: Driveri Model Name. :  |D-450
Temperature: 25.4°C Relative Humidity: |55%
Pressure: 1010 hPa Test Power : 110V AC, 60Hz
Test Mode : TX 1Mbps/ 2Mbps/ 3Mbps
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6.7 Dwell time

6.7.1 Applied procedures/ Limit

15.247(a) (1) (iii) Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels.
The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4
seconds multiplied by the number of hopping channels employed. Frequency hopping systems may avoid or
suppress transmissions on a particular hopping frequency provided that a minimum of 15 channels are used.

6.7.2 Test procedure

(1) Place the EUT on the table in the chamber or connect the antenna port of the EUT to spectrum analyzer and set
it in transmitting mode.
(2) Set RBW of spectrum analyzer to 1MHz, VBW > RBW
(3) Use a video trigger with the trigger level set to enable triggering only on full pulses.
(4) Sweep Time is more than once pulse time.
(5) Set the center frequency on any frequency would be measure and set the frequency span to zero span.
(6) Measure the maximum time duration of one single pulse.
(7) Set the EUT for DH5, DH3 and DH1 packet transmitting.
(8) Measure the maximum time duration of one single pulse.
(9) A Period Time = 79*0.4=31.6 S
DH1 Time Slot: Reading * (1600/2)*31.6/79
DH3 Time Slot: Reading * (1600/4)*31.6/79
DH5 Time Slot: Reading * (1600/6)*31.6/79

6.7.3 Deviation from standard

No deviation.

6.7.4 Test setup

EUT SPECTRUM
ANALYZER
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6.7.5 Test result

EUT: Driveri Model Name. : |D-450

Temperature: 25.4°C Relative Humidity: [55%

Pressure: 1010 hPa Test Power : 110V AC, 60Hz

Test Mode : CHO00-DH1/DH3/DH5 (1Mbps Mode)

Data Packet Frequency Pulse Duration Dwell Time Limits
(ms) (ms) (s)
DH1 2402 MHz 0.387 118.269 0.4000
DH3 2402 MHz 1.648 240.637 0.4000
DH5 2402 MHz 2.896 292.496 0.4000
CH 00- DH1

At bar i S e ioen Alsallyrir - Sedepl S
1 AF .. oF -ELSE: Fi i O T VT
enter Freq 2.402000000 GHz ] : Ava Typs: Log-FPwr
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IFGenin;i nor FArten: 30 4B
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EUT: Driveri Model Name. D-450
Temperature: 25.4°C Relative Humidity: |55%
Pressure: 1010 hPa Test Power : 110V AC, 60Hz
Test Mode : CHO00-2DH1/2DH3/2DH5 (2Mbps Mode)
Data Packet Frequency Pulse Duration Dwell Time Limits
(ms) (ms) (s)
2DH1 2402 MHz 0.392 120.013I 0.4000
2DH3 2402 MHz 1.648 238.989 0.4000
2DH5 2402 MHz 2.896 289.600 0.4000
CH 00- 2DH1
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EUT: Driveri Model Name. D-450
Temperature: 25.4°C Relative Humidity: |55%
Pressure: 1010 hPa Test Power : 110V AC, 60Hz
Test Mode : CHO00-3DH1/3DH3/3DH5 (3Mbps Mode)
Data Packet Frequency Pulse Duration Dwell Time Limits
(ms) (ms) (s)
3DH1 2402 MHz 0.392 120.013 0.4000
3DH3 2402 MHz 1.645 240.170 0.4000
3DH5 2402 MHz 2.900 292.900 0.4000
CH 00- 3DH1
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6.8 Maximum Peak Output Power

6.8.1 Applied procedures / Limit

15.247(a) (1) Frequency hopping systems shall have hopping channel carrier frequencies
separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is
greater. Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with an
output power no greater than 125 mW.

15.247(b) (1) For frequency hopping systems operating in the 2400-2483.5 MHz band employing
at least 75 non-overlapping hopping channels, and all frequency hopping systems in the

5725-5850 MHz band: 1watt. For all other frequency hopping systems in the 2400-2483.5 MHz
band: 0.125 watts.

6.8.2 Test procedure

(1) Connected the antenna port to the Spectrum Analyzer, set the Spectrum Analyzer as
Span = approximately 5 times the 20 dB bandwidth, centered on a hopping channel
RBW > the 20 dB bandwidth of the emission being measured, VBW > RBW, Sweep = auto
Detector function = peak, Trace = max hold

(2) The EUT should be transmitting at its maximum data rate. Allow the trace to stabilize. Use the
marker-to-peak function to set the marker to the peak of the emission. The indicated level is the peak output
power.

(3) The above procedure shall be repeated at the lowest, the middle, and the highest frequency of the stated
frequency range with modulated mode. Also shall be performed at different modes of operation.

6.8.3 Deviation from standard

No deviation.

6.8.4 Test setup

EUT SPECTRUM
ANALYZER
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6.8.5 Test results

EUT: Driveri Model Name. : D-450
Temperature: 25.4°C Relative Humidity: |55%

Pressure: 1010 hPa Test Power : 110V AC, 60Hz
Test Mode : TX 1Mbps/ 2Mbps/3Mbps

Note: All the data rates have be tested and the worst-case as the table below.

Peak Output Limit
Test Mode Frequency Power (dBm) Result
(dBm)
2402 MHz 0.77 21 Pass
Data rate 1Mbps 2441 MHz 131 21 Pass
2480 MHz 2.13 21 Pass
2402 MHz -0.63 21 Pass
Data rate 2Mbps 2441 MHz 0.11 21 Pass
2480 MHz 0.60 21 Pass
2402 MHz -0.49 21 Pass
Data rate 3Mbps 2441 MHz 0.23 21 Pass
2480 MHz 0.86 21 Pass
Cable loss = 1.0 dBm
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6.9 Band edge

6.9.1 Applied procedures/ Limit

15.247(d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this
section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB.  Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in Section 15.205(a), must also comply with the radiated emission limits specified in
Section 15.209(a) (see Section 15.205(c)).

6.9.2 Test procedure

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.

b. Span = wide enough to capture the peak level of the emission operating on the channel closest to the
bandedge, as well as any modulation products which fall outside of the authorized band of operation, RBW
> 1% of the span, VBW > RBW, Sweep = auto,

Detector function = peak, Trace = max hold

6.9.3 Deviation from standard

No deviation.

6.9.4 Test setup

EUT SPECTRUM
ANALYZER
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6.9.5 Test results

CHOO0 (Lower) Data rate 1IMbps

Agtibanit. Sprecirimn Alsalysir - Swiept SA
= B 5

Wf 0 T g 110 1144 P B 1
] forg Type: Log-Pur ™ FER

enter Freq 2.375000000 GHz o oy Trig:Fras Run v Typei Leg o =
IFGamLow S&rten: 30 48 MTFPP PP P

Ref Offset 0.5 A8 Mkr2 2.388 80 GH=z

jodbdy Ref 10.81 dBm S9E.91 dBm

v I IR | Lima-k a - ' ¥ - * - X

Start 2.30000 GHz Stop 2 45000 GHz
Res BW 100 kHz WVBW 300 KHZ Sweep 14.40 ms (1001 pis)

ETATUS

CH 78 (Upper) Data rate 1Mbps

Agtibanit. Sprecirion Alsalysir - Swiept SA
= B ¥

T 7 T T % 12 P Sep
] Awg T : Log-Pwr macelT
enter Freq 2.505000000 GHz STy oy Trig:Fres Run v Type: Log i
(= llln:l - 2ot WAttwn. 30 B er|F PP PP F
Ref Offset 0.6 dB MEkr2 2 .-_.__: _—,... '— :-I =
10 aid  Ref 12.01 dBm 53.71 dBm
Fa ' *
N . =Y S ST T v b . - -t T i "
Start 2.43000 GHz Stop 2.58000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 14.40 ms (1001 pis)
(MR bOEEl FRERSELY) = | v | FUNCTICM | RINCTIONWAGTM ]  FURCTANNALUE I
1 M ] 2483 55 GH: 57 30 dBm
o ] r 2576 TD GHz2 E3.7T1 dBm
4
-]
&
T
]
g
10
11 -
Ll ¥
L ETATUS
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CHOO0 (Lower) Data rate 2Mbps

Agtibanit. Sprecirion Alsalysir - Swiept SA

nL [T 0 r ELGE P & 3 K 1T 106 L 000 P B 14, ST
] g Type: Log-Pwr macel” £
enter Freq 2.375000000 GHz e o Trig:Fras Run g Typ ] e s
(= llln:l - 2ot WAttwn. 30 B er|F PP PP F
MEkr2 2 395 80 GH=z
Ref Offset 0.6 dB R dadin
10 didy Ref 5.52 dBm S7.05 dBm
& ER
¢ ]
; T = R 3 L : :
Start 2.30000 GHz Stop 2 45000 GHz
Res BW 100 KHz FVEW 300 kHz Sweep 14.40 ms (1001 pis)
1 M r 2300 &0 GHE A5 23 dBm
2 M 1 r 2.288 20 GHz S57.05 dBm
4
5
]
T
=]
g
10
11 o
L} ¥
oL ETATUS

CH 78 (Upper) Data rate 2Mbps

Agtibanit. Sprecirion Alsalysir - Swiept SA

nL RF

0 " EMDE F1 & T 367 P G 14
enter Freg 2.505000000 GHz | g Type: Log-Pwr 1ru-'.==r ;
T Fas ) Trig:Free Run i
([= P EE ST WAttwn. 30 B [l
Ref Offset 0.6 dB MEkr2 2.548 55 GH=z
10 diidiv - Ref 8.14 dBm 54.67 dBm
]

Start 2.43000 GHz " Stop 2.58000 GHz
Res BW 100 kHz WVEW 300 KHz Sweep 1440 ms (1001 pts)
[MERIBOERIPRLE SR * | v ] _FINCIICH | RINCTION.wIbTM D FURCTENWALE |
1 M f 2403 85 GH2 £7 66 dBm
= r r 2 549 55 GHz2 54 5T dEm
4
-]
&
7
&
]
10
11 &
L} ¥
L ETATUS
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CHOO0 (Lower) Data rate 3Mbps

Agtibanit. Sprecirion Alsalysir - Swiept SA

ni if =) : Sl i EE = 02112 14PM Sop 14, FOER
emter Freg 2. 375000000 GHz 1 Ayvg Type: Log-Pwr 1ru-'.==r ;
PR Fass o T rig: Fres Run 1TPE-'F adidasgs
([= P EE ST WAttwn. 30 B [l

Ref Offset 0.5 dB
10 dBdi Ref 6.62 dBm

Start 230000 GHz " Stop 2.45000 GHz
Res BW 100 kHz FVEW 300 kKHz Sweep 14.40 ms (1001 pts)

L ETATUS

CH 78 (Upper) Data rate 3Mbps

Agtibanit. Sprecirion Alsalysir - Swiept SA

enter Freq 2.505000000 GHz | o ! acad|
Pl ™ Ahstan 36 35 ele PR EF
Ref Offsot 0.5 dB Mkr2 2.562 ,‘ s G :-I
10 apidy  Ref 8.18 dBm 53.93 dBm
% %
Start 2.43000 GHz Stop 7.58000 GHzZ
Res B 100 kKHzZ FVEW 300 KHzZ Sweep 14.40 ms (1001 pts)
(R bOEel FRERSCLY) = | v | FUNCTICM [ RINCTIORWIGTM]  FURCTONNALE I
1 M r 2403 55 GHz E6 46 dBm
= N r 2582 45 GHZ 5399 dBm
a4
]
B
T
B
5
10
1 "
L} ¥
oL SETATUS
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6.10 Conducted Spurious Emissions

6.10.1 Applied procedures / Limit

15.247(d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this
section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB.  Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in Section 15.205(a), must also comply with the radiated emission limits specified in
Section 15.209(a) (see Section 15.205(c)).

6.10.2 Test procedure

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.

b. Span = wide enough to capture the peak level of the in-band emission and all spurious emissions (e.g.,
harmonics) from the lowest frequency generated in the EUT up through the 10" harmonic.  Typically,
several plots are required to cover this entire span. RBW = 100 kHz
VBW > RBW, Sweep = auto, Detector function = peak, Trace = max hold
Sweep points > investigated frequency range/RBW.

6.10.3 Deviation from standard

No deviation.

6.10.4 Test setup

EUT SPECTRUM
ANALYZER
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6.10.5 Test results
CHOO Data rate 1Mbps

Spectrum | P

Ref Level 30.00 dBém & RBW 100 kHz

Att 50 dB  SWT 9.7 ms & VBW 300 kHz
@ 1Pk Max

Limit ¢heck PABS mi[1] 37.62 dBm
Line -22.93dbm PASS 7448.00 MHz
20 dem

Mode Auto Swesp

10 dBm

0 dBm

-10 dBm

-22.93dbm

-30 dBm

M1
" i " FRPTIT | %% et alntptiladin s o s ol
ﬁ%ﬁmﬂ_‘, T e v e T o e e 2 K e it -

gy e fpiai
oz

-50 dBm

-60 dem

Start 20.0 MHz 691 pts Stop 1.0 GHz
Marker |

Type | Ref | Trc | X-walue |
M1 1]

v-value | Function | Function Result |
748.0 MHz | ~37.62 dbm |

CHOO Data rate 1Mbps

Spectrum I oxE

Ref Level 30.00 dBm @ RBW 100 kHz
Att EDdE  SWT 20 ms & VYBW 300 kHz
@ 1Pk Max
Limit ¢heck FAJL M1[1] -2.93 dBm
Line -22.93dhm FAfL 2.40230 GHz
20 dBm

<

Mode Auto Sweep

10 dBm

0 dBm

-10 dBm

22 .83dbm

-30 dBm

L stondipinnn PRI ATY WP RT T P T T L o bt i i S it

-50 dBm

-50 dBm

Start 1.0 GHz 691 pts Stop 3.0 GHz
Marker

| Type | Ref | Trc | X-value | Y¥-value | Function | Function Result 1l
| il 1 2.4023 GHz | -2.93 diém

Note: Marker 1 is the intentional frequency from EUT, Hence considered as pass.
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CHOO Data rate 1Mbps

Spectrum I Invxvl

Ref Level 30.00 dBm & RBW 100 kHz

Att S0dB  SWT 100 ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk May

Limit Gheck PASS

po M1[1] -33.13 dBm
Line -22.93dbm PABS

3 6.9580 GHz
20 dBm

10 dBm

0 dem

-10 dBmn

-22.93dbm

-30 dBm b2

MWMWM”’“W

iy MWMMWAAN\"W RTINS IR R P I PR AR AT

-50 dBm

-60 dBm

Start 3.0 GHz

Marker

| Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
1] | 1] 6.958 GHz | -33.13 dEm

691 pts Stop 13.0 GHz

CHOO Data rate 1Mbps

Spectrum | |r%3

Ref Level 30.00 dBm & RBW 100 kHz
Att 50 dB SWT 120 ms & YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
Limit ¢heck PABRS mMi[1] -32.36 dBm
Line -22.93dbm PABS 15.8740 GHz
20 dBm

10 dBm

0 dBm

-10 dBm

| 22.93dbm

-30 deém M1
W,ﬁw,,wwwwwwwm gk, iy
40 dBm

=

MM“'W“"M»W- by ol b ™

-50 dBm

-60 dBm

Start 13.0 GHz
Marker

- Type | Ref | Trc| X-value | Y-value | Function | Function Result |
I M1 [ 4] 15,874 GHz | -32.36 dém | |

691 pts Stop 25.0 GHz
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CH39 Data rate 1Mbps

Aggibeid Sgmrcirinm Alsslycir - Swepl 54
o [T ) T} CORRE EGE S K
nter Fr 12.515000000 GHz Ayvg Type: Log-Fur
- FHiY r-!.,,. o Trig: Fres Fun
IF Gl nwr Artan: 18 48
MEkr2 24.825 2 GH=z
o wiidiv - Ref 442 dBm -58.52 dBm
L

Start 30 MHz Stop 25.00 GHz
es BW 100 KHz FVEBW 300 KHz Sweep 2.387 s (40007 pts)

= 0

|, B

L ETATUS
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CHT78 Data rate 1Mbps

Spectrum I ué?

Ref Level 30,00 dém & RBW 100 kHz

Att 50cdB  SWT 9.7 ms w VBW 300 kHz Mode Auto Sweep
@ 1Pk Max

Limit ¢heck PAS

=f
)

M1[1] -37.40 dBm
Line -21.50dbm PARS 0916.50 MHz
20 dBm

10 dBrn

0 dBm

-10 dBm

-21.50dbm

-30 dBm

111
I,Tm S P dadaiad (TPRRTORIN | P - lej\.. e PO P sppbaite Atn ot Aok MLl i o Ia\_,_,,‘ m
OBy

-50 dBm

-60 dBm

Start 30.0 MHz 691 pts
Marker

Type | Ref | Tre | ¥-value | ¥-value |  Function | Function Result J
M1 | 1] 916.5 MHz -37.40 dBm | |

Stop 1.0 GHz

CH78 Data rate 1Mbps

Spectrum | :%:

Ref Level 30,00 dBm @ RBW 100 kHz

Att SOdB SWT 20 ms & VBW 300 kHz Mode Auto Swesp
@ 1Pk Max

Limit Gheck FAJL mMi[1] -1.50 dBm

Line -21.50dbm FAJL 2.48050 GHz
20 dBm

10 dBrm

0 dBm

-10 dBm

-21.50dbm

-30 dBm

TP Loy PERDSISEES IVSN N U PPV B PO JTR TPPPERTY TSRO FUTRTL AN TS o0 PV Wvmm VY VOUTY Vo) WORY [ Te0 P

-50 dBm

-60 dBm

Start 1.0 GHz 691 pts
Marker

| Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 | 1 2.4805 GHz | -1.50 dBm | |

Stop 3.0 GHz

Note: Marker 1 is the intentional frequency from EUT, Hence considered as pass.
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CHT78 Data rate 1Mbps

Spectrum I l%:‘

Ref Level 30.00 dBm & RBW 100 kHz

Att S0 dB SWT 100 ms & VBW 300 kHz  Mode Auto Sweep
@ 1Pk Max

Limit ¢heck PAES M1[1] -33.09 dBm
Line -21.50dbm PARS 6.5530 GHz
20 dBm

10 dBm

0 dBm

-10 dBém

21.50dbrr

-30 dBm

D*‘#’D‘WMAMQWWA‘MJWWWWW.@Mf’VMWWﬂWtM“W**W“*W‘

-50 dBm

-60 dBm

Start 3.0 GHz 691 pts Stop 13.0 GHz
Marker

j Type | Ref | Trc | X-value |
[ mi] _1

iL

Y-value |  Function | Function Result |
6.553 GHz [ -33.00 dBm |

CH78 Data rate 1Mbps

Spectrum | | =

Ref Level 20,00 dBm @ RBW 100 kHz
Att S0dB  SWT 120 ms = VBW 300 kHz  Mode Auto Sweep
® 1Pk Max
Limit ¢heck J-mts Mi[1] -31.71 dBm
Line -41.50dbm PAES 20.2160 GHz
20 dem

10 dBm

0 dem

-10 dBm

-21.50dbm

1
-30 dem !

g et s b A o i, S AN b,
-40 dBm

broh g V~Mw.tkﬂdmw

-50 dBm

-60 dBm

Start 13.0 GHz
Marker

| Type | Ref | Trc | X-value Y-value | Function Function Result ]'
M1 [ 1] 20.216 GHz | -31.71 dém |

691 pts

Stop 25.0 GHz
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CHOO0 Data rate 2Mbps

0 D43 P ‘Fp 14, e

ntar Frog 12.515000000 GHz ] ' s Topa: Log-Fore -

& o Trig: Fras Run TVPE| P bl
FHIN F (= | -] =|
Fooprae el amen: 8 g erF PP PP P
Ref Offset 0.6 dB MEkr2 182.841 1 GH=
Ref -1.54 dBm 75 37 dBm

10 Bl i
Lag

= 0L ) G

VT,

es BW 100 KHz2 FVEBW 300 KHz Sweep 2387 < (40001 pis)

Stop 25.00 GHz

B9800 dBm
T84 dBm
TB3T7 dBm

ETATUS

mL

Al b Sgmectrine Alsalysir - Swiept SA

CH39 Data rate 2Mbps

RF K

0i; 151 ] PR Gep

nter Freg 12;515ﬂﬂﬁﬂﬂﬂ GHz ] . .P-va Type: Log-Pwr mace]?

5 —  Trig: Fras Run THPE| P ke
PRI Fa e g |
||-'{,;-|;1:| e Sat Attan: 8 dB [ |

10 Bl i
Lag

MEkr3 24,842 7 GHz
Refl -1.83 dBm 70.85 dBm

Start 30 MHz Stop 25.00 GHZ
es BIW 100 kHz FVEW 300 kHz Sweep 2387 = (40001 pis)
rd f
r r 3 GH ;
. ra f 24842 7 GHz -T0.86 dBm
-]
&
7
&
]
10
11 -
L} ¥
L ETATUS
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CHT78 Data rate 2Mbps

Spectrum I -

Ref Level 30.00 dBm & RBW 100 kHz

Att S50dB  SWT 9.7 ms & VBW 300 kHz Mode Auto Sweep
ll® 1k max

Limit Gheck PARS mi[1] 37.70 dBm

Line -25.62dbm PABS 670.80 MHz
20 dBm

10 dBm

0 dBm

-10 dBm

-20 dbm

-25.62dbm

-30 dBm

JET AT PEFEDENEN STIPETENPIY P USURVRTIN PPV, SOTTV.0 SOR SYPUVEIC Y SRS R A

-50 dBm

-60 dBm

Start 30.0 MHz 691 pts
Marker

Type | Ref | Trc | X-value Y-value |  Function | Function Result |
Lt 1 670.8 MHz | -37.70 dBm

Stop 1.0 GHz

CH78 Data rate 2Mbps

Spectrum | ||:%::

Ref Level 30.00 dem & RBW 100 kHz

Att S0dE  SWT 20ms & VBW 300 kHz  Mode Auto Sweep
l[@ 1Pk Max

Limit ¢heck FAJL mi[1] -5.62 dBm

Lineg -25.62dbm FAIL 2.48050 GHz
20 dBm

10 dBm

0 dem

g Jurd

-10 dBm

-20 dBm
|-25.62dbm

-30 dBm

AL e Bt Lt g e i b b et A A A A b s A s R bl

-50 dbm

-60 dBm

Start 1.0 GHz 691 pts Stop 3.0 GHz
Marker

- Type | Ref | Tre | X-value | Y-value | Function | Function Result |
| M1 1] 24805 GHz -£.62 dBm |

Note: Marker 1 is the intentional frequency from EUT, Hence considered as pass.
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CHT78 Data rate 2Mbps

Spectrum | |':'v‘—I.-l

Ref Level 30.00 dBm & RBW 100 kHz
Att S0dB SWT 100 ms & VYBW 300 kHz  Mode Auto Sweep
@ 1Pk Max
Limit Gheck PABS mMi[1] -32.47 dBm
Line -25.62dbm PABS 6.9730 GHz
20 dBm
10 dBm
0 dBm
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CHT78 Data rate 2Mbps

Spectrum | | nv?

Ref Level 20.00 dBm @ RBW 100 kHz

Att 50dB BWT 120 ms & YBW 300 kHz Mode Auto Sweep

@ 1Pk Max

Limit ¢heck PABS M1[1] -35.10 dBm
Line -25.62dbm PABS 16.1350 GHz
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CH39 Data rate 3Mbps

Spectrum I | ué?

Ref Level 30.00 dBm @ RBW 100 kHz

Att S0dE  BWT 9.7 ms & YBW 300 kHz Mode Auto Sweep
@ 1Pk Max

Limit ¢heck PABS M1[1] -37.41 dBm
Line 26.32dbm PABS 923.50 MHz
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Marker

I Type | Ref | Tre | X-value | Y-value |  Function |
[ w1 1] 523.5 MHz | -37.41 dBm | [

Stop 1.0 GHz

Function Result |

CH39 Data rate 3Mbps

Spectrum | ué?

Ref Level 30.00 dBm & RBW 100 kHz

Att S0 dB  SWT 20 ms & YBW 300 kHz  Mode auto Sweep
@ 1Pk Max

Limit ¢heck FAIL Mi[1i]

-6.32 dBm
Line 26.32dbm FAJL 2.43990 GHz
20 dBm:
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Start 1.0 GHz 691 pts
Marker

| Type | Ref | Trc | ¥-value | v-value |  Function | Function Result |
M1 1| 2,4399 GHz -5,32 dBm | |

Stop 3.0 GHz

Note: Marker 1 is the intentional frequency from EUT, Hence considered as pass.
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CH39 Data rate 3Mbps

Spectrum I .

Ref Level 30.00 dBm @ RBW 100 kHz
Att S50 dE SWT 100 ms & VYBW 300 kHz Mode Auto Sweep
@ 1Pk Max
Limit ¢heck PABS Maf1] -33.45 dBm
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|Marker

| Type | Ref | Trc | X-value Y-value | Function |
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Stop 13.0 GHz

Function Result

CH39 Data rate 3Mbps

Spectrum I s

Ref Level 30.00 d&m & RBW 100 kHz
Att S0 dB  SWT 120 ms & VBW 300 kHz Mode &uto Sweep
@ 1Pk Max
Limit ¢heck PARS M1[1] -35.72 dBm
Line 26.32dbm PAES 15.8220 GHz
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Marker

| Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 15.B22 GHz -35.72 dBm |

Stop 25.0 GHz
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CHT78 Data rate 3Mbps

Spectrum I |ué?

Ref Level 30.00 dBm @ RBW 100 kHz
Att S0dE SWT 9.7 ms & VYBW 300 kHz  Mode Auto Sweep
@ 1Pk Max

Limit ¢heck PABS M1[1] -38.39 dBm

Line -25.62dbm PARS 189.30 MHz
20 dBm
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-50 dBm

-60 dBm

Start 30.0 MHz 691 pts Stop 1.0 GHz
Marker ]

Type | Ref | Trc | X-value | Y-value | Function | Function Result Il
Ii M1 1 189.3 MHz -38.39 dBm |

CH78 Data rate 3Mbps

Spectrum | |m‘?

Ref Level 30.00 dBm W RBW 100 kHz
Att 50dB  SWT 20ms & YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
Limit ¢heck FalL M1[1] -5.62 dBm

Line -35.62dbm FAJL 2.48050 GHz
20 dBm

10 dBm

0 dBEm
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-50 dBm

-60 dBm

start 1.0 GHz 691 pts stop 3.0 GHz
Marker
| Type | Ref | Trc | X-value | y-value | Function | Function Result |
[ mi] 1 2.4805 GHz -5.62 dBm

Note: Marker 1 is the intentional frequency from EUT, Hence considered as pass.
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CHT78 Data rate 3Mbps

Spectrum
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Ref Level 30.00 dBm & RBW 100 kHz
Att 50 dB SWT 100 ms & YBW 300 kHz

@ 1Pk Max
Limit heck

PABS Mi[1] -34.00 dBm|
Line -25.62dbm HABS
20 dBm
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¥-value | -value |  Function | Function Result |
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CH78 Data rate 3Mbps
Spectrum I
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Ref Level 30.00 dBm & RBW 100 kHz
Al 50 dB SWT 120 ms & VBW 300 kHz
@ 1Pk Max

Limit ¢heck

PABS mMi[1] 34.38 dBm
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20 dBm

15.8390 GHz

Mode Auto Sweap

10 dem

L a4y MWM TS SN

ST 0 S WY FRE TENRE LS R P A it P
-50 dB
-60 dB
Start 13.0 GH=z 691 pts Stop 25.0 GHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result ||
Il M1 1 15.839 GHZ -34.38 dBm |
A
/s )
/& \ B
) "
- J
el
v ]
2 \\ / ~
N4
[ v\
4 &

**End of Report**
91 | Pa ge Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15C/22_01_REV1



